


ii



iiiPhilippines Sanitation Sourcebook and Decision Aid 

ABBREVIATIONS

BOD – biochemical oxygen demand

C – Carbon

CHB – concrete hollow blocks

CI – cast iron

cm. – centimeter(s)

Conc. – concrete

DA – Department of Agriculture

DAO – Department Administrative Order

DENR – Department of Environment

and Natural Resources

DN – nominal diameter

dia - diameter

DO – dissolved oxygen

DOH – Department of Health

DPWH – Department of Public Works

and Highways

Ecosan – ecological sanitation

EIA – environmental impact assessment

FeCl
3

– Ferric chloride

ft. – foot/feet

F/M – food to microorganism

GI – galvanized iron

ha – hectare(s)

hp - horsepower

kg. – kilogram(s)

km. – kilometer(s)
[...]
500 2500 100 x 25 0.5

The common specie used is Phagmytes spp, noted for its root

growth and an endemic specie in the Philippines.

Note:  For vertical flow reed bed systems, the area required is half 

that of the horizontal flow. A square bed layout is preferable.

Operating 

Principles:

The most Important factors in decreasing the wastewater 

pollutants are the soil, aerobic and anaerobic microbes and  the 

reed plant. The soil layer acts as a filter. Micro-organisms and 

plants alter organic matter, nitrogen and phosphorous to remove 

it through gaseous release, uptake, fixation, sedimentation and 

transformation into other compounds. Concentrations of heavy 

metals, organic chemicals and pathogens are reduced due to 

adsorption and natural die-off.

Maintenance: 1. Periodic harvesting of the reeds

2. Maintenance of dike from erosion, pipes from clogging and

free-flowing drainage outfalls

3. Periodic washing of filter material

Advantages: 1. Easy and simple to maintain and operate

2. Low-cost secondary treatment option

3. Pleasant landscaping is possible

Disadvantages: 1. Requires larger land area

2. Low treatment efficiency

3. Professional/specialist needed in design & construction

Applications: Wide applications for secondary treatment of industrial wastewater 

where large land area  is available. For residential areas, a sewer

network system collects the septic tank effluent  and conveyed to the 

reed bed system.

Costs: Estimated cost at P 1,500/m2 for horizontal flowbeds and P 2,500/m2

for vertical flowbeds excluding land cost. Operational cost mainly

consist labor cost for reed cutting at  3-4 years  interval.

Utility &

Efficiency:

Low treatment efficiency. Reduction of BOD during secondary

treatment about 10-30%. Reduction of infective organisms is high.

Reliability: Usually reliable but shock load and flooding of the filter needs to

be avoided.

Regulatory/

Institutional 

Issues:

Compliance to Clean Water Act or DENR regulations 



69Philippines Sanitation Sourcebook and Decision Aid

TREATMENT SYSTEM TS-08

Description: Biogas is a by-product of anaerobic decomposition of organic matter, such as animal manure, human waste, sewage sludge, dried leaves, and crop residues.

It is an alternative source of energy for use in household cooking, heating, lighting and for municipal and idustrial use.

Design: 50 - 100 liters of waste to produce 2 m3 of biogas per day.

Chamber must be air-tight.  Approximately 15 - 28 m3 of methane

gas per 1,000 persons per day.  For pigs, it is 40 - 60 m3 of gas for 

1,000 kgs. of waste.

Operating 

Principles:

Human waste is mixed with animal manure and crop residues

in an anaerobic digester, where it is decomposed without

oxygen at relatively high moisture content (90-99.5%). Wastes 

are decomposed into volatile acids and then, biogas. Other by 

products are amines, nitrates and ammonia (fertilizer) by the

breakdown of proteinaceous materials. Pure sludge introduced

continuously or intermittently, can also be retained in a reactor for 

varying periods of time, to produce biogas.

Applications: Of great benefit to rural areas in developing countries where 

organic matter is readily available.

Components: Digestion tank; fixed or floating cover; sludge/waste inlet pipe;

gas removal pipe; pressure relief and vacuum valve.
Maintenance: 1. Check scum blanket; break up, if necessaryy

2. Monitor gas production, acidity/alkalinity ratio

3. Control foaming in digesterr

4. Monitor total solids

Capacity: Small biogas plants can serve at least 200 households.

Costs: Capital cost: P31,600/m3 of waste flow or P1.00/kg of sludge

O & M cost: P18,000/month, which includes cleaning of facility 

and desludging Construction 

Materials:

1. Steel or reinforced concrete tanks

2. Heat and acid resistant piping system
Utility & 

Efficiency:

Utilization of methane gas. BOD/COD reduction through 

anaerobic digestion is 80 - 85%

Advantages: 1. Self-reliant technologyy

2. Savings in power and foreign exchange

3. More efficient as fuel than firewood

4. Recycles nutrient back into the soil

Reliability: Resistant against shock loads.  Reliable if operated and maintained 

oor flexibility.

Disadvantages: 1. Needs proper proportioning of organic matter and wastes

2. Users need to be trained in the use and maintenance of the 

system; expert supervision is required

3. Requires expertise/craftsmanship in construction

4. High risk of corrosion problem and septic odor

technical know-how 



70

TREATMENT SYSTEM TS-09

Description: A rotating biological contactor consists of a series of closely spaced circular disks of polystyrene or polyvinyl chloride or polypropylene. The disks are 

submerged in wastewater and rotated slowly through it.

Design: RBCs are usually designed on the basis of loading factors derived

from pilot-plant and full-scale installations. Both hydraulic and 

organic loading-rate criteria are used in sizing units for secondary 

treatment. Loading rate is 29-49 kgs of BOD/m2/day or 16-96 kgs 

of BOD/1000 m3 of media.

Operating

Principles:

Biological growths become attached to the surfaces of the disks 

and eventually form a slime layer over the entire wetted surface 

area of the disks. The rotation of the disks alternately contacts the

biomass with the organic material in the wastewater and then

with the atmosphere for adsorption of oxygen. The disk rotation

affects oxygen transfer and maintains the biomass in an anaerobic

condition. The rotation is also the mechanism for removing excess 

solids from the disks by shearing forces it creates and maintaining

the sludge in suspension so they can be carried from the unit to

a clarifier. RBCs can be used for secondary treatment, and they

can also be operated in the seasonal and continuous-nitrification 

and denitrification modes.

Applications: Great variety of applications in small package treament units, 

central sewage treatment plants, local wastewater treatment and

industrial waste treatment appropriate for small to medium-sized 

communities.

Maintenance: 1. Regular spray washing of excess biomass monthly or

bimonthly

2. Lubrication of moving parts

3. Purging of settled sludge on monthly or bimonthly basis

Components: RBC mounted on a tank; primary treatment units such

as septic tank, Imhoff tank, anaerobic tank; clarifier; f low 

regulator; pumps; bar screen/comminutor (if needed)
Construction 

Materials:

1. Reinforced concrete, fiberglass reinforced plastic (FRP) or steel 

tank

2. Circular discs of polystyrene, PVC or polypropyleneCapacity: Smallest packaged unit for 10-15 house; complete sewage treatment 

of communities; industrial waste application. Advantages: 1. Low space requirement

2. Can withstand hydraulic and organic surges more effectively

3. High treatment efficiencyy

4. Low energy and maintenance requirement

5. Well drainable excess sludge

Costs: High capital costs - P 600,000 for a 5 m3/d module

O & M cost: P 16,000/month

Energy requirement is only 2-3 hp per module

Disadvantages: 1. Contact media are not readily available in the market

2. High capital cost of equipmentt

3. Must be covered for protection against rain, wind, sunlight, 

and vandalism

4. Failures in shafts and media

5. Odor problems

Utility &

Efficiency:

90-95% BOD removal; high process stability.  Space requirement is 

18 m2 for 60-70 m3 of wastewater. Area is four times bigger than 

that of SBR.

Reliability: Generally more reliable than other fixed-film processes because of 

the large amount of biological mass present (low operating food 

to microorganism ratio, F/M).

Flexibility: Adaptability of the biological films offer excellent opportunity for 

the purification of single-loaded wastewater; displaceable due to

modular design..

Reapplication 

Potential:

Available in modular units and can be installed in locally built 

tanks.



71Philippines Sanitation Sourcebook and Decision Aid 

TREATMENT SYSTEM TS-10

Description: The Sequencing Batch Reactor (SBR) is a fill and draw activated sludge treatment system. The processes involved are similar to the conventional activated 

sludge system. The SBR, however uses a single reactor basin for aeration and sedimentation/clarification and surface liquid removal. One tank or multiple 

tanks can be used. SBR, oxidation ditch and submerged membrane bioreactor are biological sewage treatment processes identified as preferred processes 

for the capacity range of 1,000 to 20,000 m3/d.

Design: Detention time - 16-36 mins.; BOD loading 0.02-0.07 kg BOD/kg 

MLVSS; 2,500-6,000 MLSS; 0.91-1.36 kgs of oxygen required per kg 

BOD applied.

Operating 

Principles:

In this process, four different phases are carried out - filling while 

aeration is in process, settling of the aerated sewage, settled 

sludge is decanted while the treated water overflows for further 

chlorination. Blowers are used to aerate and mix the effluent.
Applications: Capable of handling all types of wastewater i.e. domestic, 

commercial and industrial wastes in limited spaces. Can treat 

sewage from small-sized communities. Maintenance: 1. Check oil and grease level   

2. Check equipment if functioning  

3. Sampling and analyses   

4. Observe process performance   

5. Perform sludge settleability tests  

6. Measure pH, temperature and dissolved oxygen   

7. General housekeeping cleanliness   

8. Maintenance records

Components: Bar screen, comminutor, equalization tank, SBR (reactor), 

programmable logic controller (PLC), blower/diffusers/aerators, 

valves and controls

Capacity: Recommended capacity range of 1,000 - 20,000 m3/day or an 

urban community with a population of about 3,500 to 200,000.  

Smaller plants to 100 m3/day capacity can be made available.

Costs:

Plant Capacity
(m3/day)

Capital Cost
(P)

200 17,050,000

1,000 44,990,000

5,000 126,420,000

Annual O & M cost: Php 3,000/m3 of flow

Construction 

Materials:

1. Steel reinforced concrete or plastic tanks  

2. Metals for auxiliary facilities

Advantages: 1. Efficient treatment   

2. Tolerates hydraulic and organic shock loads (high inlet 

variation)  

3. Modular construction facilitates future expansion   

4. Provides a simple, reliable, automatic and flexible wastewater 

treatment process within a basin (simple design and 

construction)

5. Highly flexible and fully automatic (simple and easy control 

and operation)

6. Relatively small space requirement

Utility & 

Efficiency:

Excellent in most cases.  85-98% BOD and TSS removal.

Area requirement: 180-1,000 m2 for equivalent people of 1,000-

10,000, or 0.52 m2/m3 of flow.  Better control bulking sludge

Reliability: Relatively easy to operate due to microprocess technology and 

fewer mechanical equipment.

Disadvantages: 1. Most of the component parts are patented and comes from 

abroad

2. Capacities are fixed and no flexibility  

3. More expensive than other treatment methods   

4. In case of power failure, reactor may overflow   

5. Requires more skilled attention

Flexibility: Tremendous flexibility achieved by changing operational strategy 

(cycle duration, cycle sequence and aeration mixing strategy).  

Greater flexibility with nutrient removal.

Reapplication 

Potential:

Packaged plants already available, but design, materials, 

equipment and labor are also readily available.

Regulatory/

Institutional 

Issues:

Requires an entity to operate and maintain the facility



72

TREATMENT SYSTEM TS-11

Description: Oxidation ditch is a process where screened and degritted raw materials are mechanically aerated in various forms - ring-/oval-shaped ditch or channel, to 

provide BOD reduction. After treatment, liquid and sludge are separated in a final settling tank

Design: Mixed liquor suspended solids (MLSS) from 5,900 to 4,300 mg/l.

Food to microorganism (F/M) ratio is 0.06 and sludge age is 20 

days. Circulation is 0.25-0.35 m/s.

Operating

Principles:

As the mixed liquor flows through the channel/ditch, it is

subjected to alternating aerobic and anoxic conditions.  Aeration 

is provided by blowers and diffusers while mixers keep solids in 

suspension in the anoxic zones and impart required velocity.  The 

effluent from oxidation ditch is settled in a final clarifier.Applications: Use for small communities or where large area of land is available.  

Batch applications are more adaptable where total waste flow is

experienced over a portion of the day (i.e. 8-12 hours). Maintenance: 1. Adjustment of rotor immersion by raising/covering a weir

2. Preventive maintenance on rotors and other equipment

3. Maintenance of weirs, slide gates, structures and other 

appurtenances

Components: Oval ditches; blower and diffusers; mechanical motors/mixers

or submerged mixers; live feed system; adjustable weirs;

covers; clarifiers

Construction 

Materials:

1. Stainless steel, galvanized steel or painted carbon steel

2. Reinforced concrete walls/structure for ditch and clarifier

3. Steel clarifier (boat-type)
Capacity: For flow range of 200 - 3,000 m3/dayy

Area required 465 m2 for a 600 m3/day flow

Advantages: 1. No primary settling tanks needed

2. Capable of meeting tough discharge standards

3. Relatively small space requirement

4. Most stable performance of all continuous flow mechanical

biological system

Costs:
Plant Capacity

(m3/day)
Capital Cost

(P)
Annual O&M Cost

(P)

200 19,370,000 228,000

600 35,760,000 319,200

2000 67,910,000 478,800

Annual O & M cost: Php 3,000/m3 of flow

Disadvantages: 1. Requires highly skilled attention and operation

2. Large energy requirement for equipment operation

3. Large volume of sludge generated

Utility &

Efficiency:

BOD removal efficiency is 95-97%; capable of removal efficiency 

equal to that of tertiary treatment plants.

Reliability: Capability to handle  hydraulic shock loadings.

Flexibility: Process is flexible.  Maximum flexibility with consistent high 

quality effluent

Reapplication 

Potential:

Available in modular units and can be installed in locally built 

tanks.  Design know-how, materials, and labor are also locally

available.  Equipment has to be imported.



73Philippines Sanitation Sourcebook and Decision Aid

SLUDGE DISPOSAL SD-01

Description: Sludge drying bed is one method for dewatering sludge through reduction of moisture content by filtration and evaporation. The bottom of the filter bed

is laid with perforated pipes for draining the filtrate or seepage water. After drying, moisture content is reduced by 35% or less. Sludge drying beds are 

normally located near treatment plants to receive/treat the sludge produced by primary/secondary treatment.

Design: 0.21 - 0.58 m2/capita of area requirements. Width of bed is usually

4 m and depth of sand and gravel layer is 70 cms average. 1-2 m3

of sludge/m2 of bed loading.

Operating 

Principles:

Sludge is applied to the beds in 20 cm depth or layer. Drying

take place due to evaporation and filtration or percolation. The 

dried sludge is removed manually and applied for agricultural

use or sold as organic compost. The filtrate, however, needs to be 

treated further.Applications: Applicable where space is available. Most commonly used means

for dewatering sludges.

Maintenance: 1. Replacement of sand every 6 months or 1 year

2. Prevent weed and grass encroachment

3. Regular dried sludge removal

Components: Concrete structure for bed and walls; filter media (sand and 

gravel); splash block; underdrain system; inlet pipe

Construction 

Materials:

1. Concrete walls

2. Sand and gravel

3. Cast iron (CI) or polyvinyl chloride (PVC) pipes

4. Asphalt paved sludge beds

Capacity: For treatment plants serving a population of 1,000 up to 20,000

Costs: Investment lowest among sludge dewatering methods.

O & M: No other cost except for labor

Advantages: 1. Simple to operate

2. Lowest cost option among sludge dewatering methods